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radiographs should not be submitted. The additional cost of 
coloured illustrations must be borne by the author; quotations are 
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with a label at the back indicating top, figure number and first 
author. Letters and arrows applied to the figures to identify particu
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You may have 
only days to prevent her stroke. 

j==fc 

Which therapy do you choose? 

/
n the prevention of stroke, 
early intervention is crucial. 

I he risk of initial stroke is greatest 
in the year following a TIA, with 
the highest incidence occurring 
in the first month. And the risk of 
recurrent stroke increases fivefold 
after a first stroke.2 

In major clinical trials, Ticlid 
has been shown lo bo the most 
effective therapy for the 
prevention of non-cardiogenic 
thromboembolic stroke.*''In the 
first year after a TIA, l icl id 
reduced the risk of stroke 47.6% 
more than ASA,1 and particularly 
benefited certain patient sub
groups.'-7 

Ticlid has also been proven 
to reduce the risk of recurrent 
stroke by almost half compared 
toASA:6 

To date, Ticlid remains the 
only therapy indicated for and 
proven effective in the prevention 
of both initial and recurrent 
stroke in men and women.510 

Side effects with Ticlid have been 
shown to be manageable, transient 

EFFICACY AND RISK REDUCI'ION 
IN PAT1F.NT SUB-GROUPS1'-' 

n- l9 la i221 r»-2/2n-2SS n-1273 n=I2a7 
p*0.022 p-0.003 p- 0.001 

Diabetic with H>iitrt«r.ilve wUH ASA/AntkoaquUnl 
mrriUMlon molldtlon failure 

Baseline cliar acleristics of patients in TASS 

and to occur early in therapy." 
In clinical trials, there was a 

2.4% incidence of neutropenia 
(0.8% severe). Upon immediate 
discontinuation of therapy, the 
neutrophil count usually returned 
to normal within one to three 
weeks.10 Managing the condition 
requires WBC monitoring every 
two weeks for the first three 
months of treatment, starting 
at baseline." 

From the moment your TIA or 
stroke patient is at risk, consider 
Ticlid. 

Dosage: 2.S0 mg BID with meals 

•Tklopidine Aspirin Stroke Study, subgroup of patients 
with completed minor stroke. 

Ticlid 
v 

l ioopiahe hyd.-cx: -IIOIKIC 250 ""n lablels 

Nothing protects patients 
from stroke more effectively. 
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Ticlid 
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ACTION T<ctd (tictoptdtnc h>tffOChtoride) h an inhibitor of pblelel agarogalton. Ii causes a time and dose dependent 
inrvbit«c» o( platelet aggregation and release ol platelet factors, as w a as a piokmgaUon ol bleeding Ume The drug has 
no significant in-vrf/o activity. 

The exact mechanism ol action is nol fully ch^ractcri/t'tf. bul does not involve inhibition of the 
pcostjcyciin/lhfomboiaw pathways or platelet (AMP. 
Ikbd interferes u t t i piJle!<-l rnemhrane function by nhfciting ADP-induced p!ateVt-lil)ririog*n b.noSng and wbtequvnt 
pLslciet-platelel m M * tioM. The effect of iklid on platelet lunclitti If irreversible. 
Template Weeding time is usuafly prolonged by two lo five-fold of baseline values with Ihe therapeutic 'lose of TirM 
Upon discontmujtion ol TkW dovng, bleeding time JIK( other platelet limclkw tcsls return to norma! within one week 
in Ihe majority ol patients. 

Ihe correlation between tktopidine hydrocWorde plasma levels and actrvity <'• sWl under tnvesogilioo. Much ol the 
following data was obtained from older patients corresponding to the age o> patients part k i t t ing tn c&nka' Iriab (mean 
aoe: 63 years) 

Alter oral adirnroslralion of Ihe therapeutic dose of Ticlid. rapid absorption occurs, wrth peak plasma levels occurring al 
approximately 2 hours after dosing. Absorption H ai tost 80% complete. Administration of TkSd alter meals results in" an 
increased (20%) level ol tktopictne r^oehfexkk in plasma. 
Steady state plasma Iceh ol iklopidw hydrochtoride in plasma are nbuinefl arte'appjoxcmatcly M dayv of dosing at 
2S0 mg B!D. Ihe Iciminal etm'mation IwB-Me is 4-S days. Mown?, inhibition of pbtdef aggregation is not correlated 
wlh plasma drug levels. 

Ticlopidine hydrochloride binds reversibly (98%) to plasma proteins, mainly to semm albumin and lipoproteins in a non
saturable manner. 

IktorMtne hydrochloride is melabcA/ed extensively by Ihe bver; no intact tkloptdrfw li)diixNccicIe •* detected m the 
urine. Unmeiabc*/cd tktopidine hydrochloride is a mine/ component 'ai plasma alter a single dose, but al steady state, 
ticlopidine hydrochloride ii the major componc-nl. 
Impairecf hepatic luoetiou resulted in Iwjher than normal plasma levels of unchanged ticlopld-nfr hydrochlonde after 
single doses v alter multiple doses. 

Inhibition ol p'otelc*. aggregation is detected witlun 2 days of adflbnfUttboA with 25U mg BID. Maximum platelet 
aggregation inhibition b achieved 8 to 11 days toftowing dosing with 2S0 mg BO. 
INDICATIONS AND CLINICAL USE TirJid ftirlofwfcrie hydrochloride) DMeb ate mdKalfd for reduction ol tile ns\ ol 
lint or recurrent stroke ior patients who have experienced al least one of the Mowing events; Complete 
Ihrombocmbofcc Siroke, Minor Siroke, Revcrs.-bfo Ischemic NciiroEogical Deficit (WNO), or Transient Ischemic Attack 
fllA) inchicbng Transient Moriorubr 8i*xlness (TMB). 

Considerations in ihe seJecuen ol stroke prevention tlierapy should include the patient'i current medical status and 
history, .Hid ihor ability to comply with Die required blood monitoring insirwuorts concerning the uw ol ticlopKfme. 
CONTRAINDICATIONS Hclid (tklttpkline liydrotlilortde) is conlraindiuted »n Ihe following condiliom: 1. Kncrmi 
hypersensitivity to drug or its excipients. 2 Presence of haematopoietic disorders (such as neutropenia and/oc 
tb(wnbotytoperiia). 1 Pr««vp ijl 'vv.'mostalk <*sorner At Conditions associated with Ktise lieeriWig, swh JS uk-vding 
peplk uker or •nracanU uleedng 5. Seveie Sver dysfuncbori 

WARNINGS Tlie 'olJowing warnings were developed from clinkal trial experience with cn-er 2000 patients with 
ce/ebcovaseutor disease who were Uealed with tkloiJtoVne for as torvg as S.8 years. 
Neutropenia and Thrombocytopenia: About 2.4% ol liclripidine.treated Hlfcnb m chnital Uials dcs'elopcd 
neutropenia (defined as an absolute neutiopliil count (ANO Mwt 17.10* cets/l). the incidence ot stmt neutropenJa 
(ANC<0.<5 * 10" celis/l) was 0.8%. Severe neutropenia occurs during the lust 3-12 weeks ol therapy, and 
may develop quickly o v c a lew days. Trie bone marrow shows a reduction in myeloid precursors 
The condition may be life-threatening. It Is usunHy reversible, and the recovery occurs within l« l weeks alter 
dtKontinuation of Ihe drug bul may take longer, on occasion. 

In clinkal tnals, llsrrxnbocytopenia (delined at a p!.«elet count ol <0.S xlf)1' teSwl) h.u hwn obseflANJ Vi 0.496 ol 
Itclcpldine patients. The incidence ol thrombocytopenia in patients on ASA oc pbcebo was 0.39b« O.W respecttvety. 
Hie thrombocytopenU may occur ai an isobted finrtmg or -n combination nirh neuliopenia. Thrombocytopenia ocean. 
during the first J-l 2 weeks d iherapy, and nxoveiy usua*y occurs aller drug disconlinualkiri 
All patients • hou.'. i :•.,.,<• a white r^ood cell count with a cfrlfereniial and platelet count performed every 2 weeks starting 
at tacfirte, belote treatment rs irhtisteo, lo Ilie end of the llnnj month ol Ihecapv with TK»O Mien the rvrut/ophil count 
shows a declinnxj trend or Use neulrophi) numbers have faL'en belo'iv J0*kj of the baseline, the vjhies inoold be 
conftmed. II ihe presence ol neutropenia (ANC <\.2 A I0 9 ceBvL) or thrombocylopcnM (<0.8 > 10M cefo/l). are 
confirmed, Ihe drug should be eExcmtirwed. Because ol the long plasma ha!f-We o! TKW, it rs recommended that any 
pattern who discontinues WW ia any reason vwihin Uie first 90 days haw an additional CBC with white eel', differential 
counl obtained two weeks .titer divcontinualJon ol therapy. (See PfttCAUTIONS) 

Rarely, cases ol paniyicpciuj. aplaMk iiwmla <y trvombocytopenla, r v « been reported. Most cases were rcverybte. but 
some of them have been (atat. Iluornbocytopenia may occur BI isotailon or logtther with neuOoper»a Thrombobc 
tlsfombocytopenk purp-ara (TTP) lus been reported, Owetore caretul attention to diagnosis should be made to gukle 
treatment, platelet KamlusJon m,ty be Ivarmlu1 n these palwnts 

Hemorrhagic Complications: Protoisgatkin of Weeding lime occun In subjects treated with TkW Purpura and a tew 
i'.h>'' u< r-iv •••;•- s i-fmr.nhag-i events such as Ivm.itenK-sis, ineleiy, l:en>:it(ofa> .indirl' irranall '--fdnsj i i w w v i 
'epewtcd. Patients must be instructed to watch lor signs ol bleeding disorders and lo report any abiWrmalil) to their 
ftfr/s«an imnicdMlcty. TxM therapy h^^ 

Anticoagulant Drugs: Should be avoided as tolerance and safely ol simultaneous adntuhstration with Ticlid 'us nol 
b i m established. 
Hepatic Ahnorm,iHUe$: Most pabents receiving ticlopidine hydrochloride lhuwed some incitMSV o* IhW afftaline 
phosphatase values above their basekse and in onc-thkd Use increase exceeded tlw upper n fmnr* range. k\ tfJ>4 the value 
svas gtealtr Ihan iw^e the upper reference range, lliesc wKreases m alkaline phospliaiase wen? r*or*progiess»v« and 
asymptomatk. In closkal Iriah, two cases (0.1%) ol cholcstaik jaundice accompanied by elevated tfansaminasa alkalaw 
plvosphalase, and Ixlmjlw) l e v * abcnt 43umol/l Ivrve been observed. Boih pallents recovered promptly upon clmg 
discontkiuauon. 

Pregnancy: The salety ol Ikbd in pregnancy has not Iwen estabkshed. It should nol be used .n pregnant palienls. 
Pediatric Use: Safety in cWdren lus not been sluoVd. Do not use in fedui 'k patients. 
PRECAUTIONS 

Selection of Patients: k l i d slxwki be used oruv lor the established irKiicauons (see INDiCATIONSj and sliouU not be 
given to patsfnts with Ivaemjtopoielic (feoniers. haemoslauc disorders, patiwii* suffering Irom conditions associateo 
wilh active Weeding (see CONTRAINDICATIONS) and patients anticipating elective surgery. In clinkal trials elderly 
patients tolerated Ihe drug well, but safety in children and pregnant women tias'e not been estabSslKd 
Clinical Monitoring: All patients have to be carefully monitored lor eknkal skjns and s>tnp!wns ol adverse dmg 
rexuons (see ADWRSt RIACTIONS). T1K- signs and syniptoms pcnvWy related to ncutrofK-nia {fever, dl i fc sore throat, 
ulcerations in oral cavily), thrombocytopenia and abnomial hemostasis (prolonged or unusual Weed'ncj. bruising, 
purpura, dark stoW), jawidke (including dirk urine, iKjhr coloured stool) and aSerqk reaclions shoukT be explained tu 
llic patients svho should be advised to stop mcdcation'and consult the« (riiysKian immediately 4 any ol these occur 
laboratory Monitoring: A'l pjhents sttouW have a while blood cell count with a cWerenlLiI snA a platelet count 
periormed every 2 weeks starting at baseline, Ijelore treistment rs initiated, to ihe end ot Use third month of tlserapy with 
Tklid. When the neutrophil counl shows a declning trend or the neutrophil numbers liave fallen below 30% ol the 
liavefciie, the value should be Cftiturnetl. If Ihe presence ol ncubopenia (ANC c t j * 10* cdls/t) rx ihrombocytojsenia 
( < 0 8 * 10" cells,1) are confirmed, Use drug should be rftxontinued. Because of Ihe twsg plasma half-life ol Tklkl.it b 
recommended tliat any patent svho discontinues f k id Inr any reason within Use Ikst 90 days, have an additional CBC 
wilh while ceM cUlerenlial obtamed two weeks alter dbcontriuation ol iherany (see WARMNCS) Ihcreafier. the WBC 
counts need wily lw repeated for symjwoms or signs y.jgge«ive ol ueirliojsenia. 

Elective Surgery: Tklid should be discontinued 10 to 14 days prior to elective surgery or denial extraction and 
bleeding lime and (hiombocyle count performed before Ihe procedure il clinkally indicated 
Emergency Surgery: Prolonged Weeding during surgery may be a problem in tkkspidine-treated paberHt Tramlusiom 
ol (resh platelets wouM be rxpected to mpro-.f luemoslasis m such |>atsenis, but there are r» daia from cUWal trials to 
conlirm this expectation. There are data trom clinical pharmacology tnals that indicate ticalment svith 
gliK'ncnrricoslfoids can normalise bleeding lime in lictoptdiiie heated subjects, but there It no expennxe wilh 
tklopfdiise-treated surgkal patients to show llut such treatment improves haemostasis-

SpecHIc Precautions; Lrver: Ticlid ii contramdKated in p,sti*nts with severe lrv« dy'sfunctkin or cholestatic jaundice. 
Mild increase ol Alkaline Plsospl«tase may be seen lor the duration ol Ihe Ircatmcnt and is inconsequential in the 
inajocfly ol paticnti(see WARNINGS and CONTRAINDICATIONS) 

K:d"'.y. Ticlid lus been weS lorcnred >i patknts with nsodcralcty decreased renal lunclion. In se-w: oetiaT ifcsease, 
cautiofi and close munrtoring are r«omrnended 
Gastrointestinal System; Conditions associated with active bleeding, such as Weeding ulcers; constituie conbaindicalkin 
lor TkM. Cfinkal judgemenl and monitoring ol slool for occult Uoocf are required lor patients svith a history of ulcerative 

»: Tufid should be discontinued lempofariiy uniil \\v danger ot abnormal Weeding is eliminated. A single 
tracranial Weeding loSowing head trauma lias been reported. Ihe extent to which TklxJ may have 
Ihe seventy ol the Wecduig b unknown. 

tlons: the loJIosvuig table outlines the agents wNch Iwve been concomitantly adminbtered ssSth 
id HH> obsened interaclion il any. 

OBSERVED INTERACTION 
Potentiation ol ASA's effect on collagen-induced pUefet aggregation (see WARNINGS). 
i u% nc rease ui 1112 ol antipyrwse. 
Dose o! products metaboli/ed by hepatk microsomal en/yinti to be adxjsted 
when slarling or stopping concomitant therapy wilh iklopidine hydrochloride 
11/2 ol tlveopliylline increased front 8.6 lo 12.2 hr along with a comparable redutiiori 
•n its total plasma clearance. 
Approximately IS% reduction in dtgoxin plasma levels, (lillle or no change in 
csigo«n1sc-lf<ac) expected). 
Chronic adnnnbtrauon ol cimehdine induced a 50% reduction «i clearance of a 
single dose of tWopidaicJiydnxhloride. 
20^: decrease in bclupkfine plasma level when administered alter antacids 
No imeracton reported 

Other Concomitant Therapy: AKhough spec^< mteractwn stud*s were not rxdorrned, in chnkal studies, TIG ID svas 
used concomitantly with beta blockers, cakium channel Woclm. diuretics, and nonsteroidal anii-in'^inmatwy drugs 
Ihoweser see WARNINGS) \vitliout evidence of clinkaH)- Bgnlfiunt adverse InleraclKxis. 
ADVERSE REACTIONS Most advent effects art mild, transient and occur early in the course of treatment, 
in controlled clinkal trials of I to S stars duration. discontinuoWoft ol TkSd (tk*opkhne hydrochloride) due to one or more 
adverse cflecti was required « 20.S«b of patients. In these same hiab. ASA and placebo kd to d<seontinuauon in 14 S% 
and 6.7% of patients respeclivefy. The mcktence rates of advene reactions listed rn the foctowing talik- were derived horn 
midtkenter, controlkd cfcnkal Uials comparing tklopklir* HQ placebo, ami ASA c t t study periods of up lo 5 years. The 
rales are based on adverse reaclkmi consklcrerf probabt) drug-related try the investigator. Adverse experiences occurring 
in greater Ihan one percent of patients trealcd with Ttcfkl in controlled ctrnkal tails are shown in the Lible below. 
PERCENT OF PATIENTS IN CONTROLLED STUDIES 

lessons. Traurn 
lata! case of ii 
contributed lo 
Drug Inlerai 
lklocKdinrh>dr«hloride; 
AGENTS 

Acetyfsaicyfec acid (ASA) 
Antipyrinc and products 
mctaboi/td by hepatk 
microsomal enr>tn« 
Theonli)llaie 

Digoxtn 

Cimctkline 

Antacids 
Phenobartital 

tvent 
Diarrhea 
D/spcps«j 
GlPain 

Purpura 
IfahHence 

DiMneis 

Ticlid 
(nv2048) 
Incktence 

7.0(1.1) 
3.7(1.9) 
22(0.2) 
1.5(0.1) 
I 1(0.4) 

ASA 

incidence 

S.2(l.8) 
0.0(2.0/ 
S.6(2.7) 
1.6(0.1) 
1.4(0.5) 
0.5(0.4) 

Placebo 
0vSJ6) 
incidence 

4.5(1.7) 
09(0.2) 
l.«0-4) 

0.0(0.0) 
0.0(0.0) 
0.0(0.0) 

Nausea 
Rash 
Neutiopenu 

Vomiting 
Pruritus 
Anocex'.i 

Tklid 

(n=2W8) 
rncAme 

7.1X26) 
5.1(5.4) 
24(13) 
19(1.4) 

1.3(0.8) 
1.0(0.4) 

ASA 
(0.-1527) 
Incidence 

6.2(1.9) 
1.5(0*) 
0.8(0.1) 
1.4(0.9) 
0.3(0.1) 
0.5(0.4) 

Placebo 
(rv=S36) 
Incklcnce 

1.7(0.9) 
0.6(0.9) 
1,1(0.4) 
0.9(0.4) 
0.0(0.0) 
0.0(0.0) 

* Percent of paiicnts (in parentheses) dscontiiiuuKj cliiocal triaK due to event 
The incidence of uVombocylopenia m these conuolkd stud^s was 0.4% in the Tklkl and placebo qroups o! patients 
and 0.3% in Use ASA patienl poCKdaliori 
The loifowing rare events have been reported and their relalionslsip to T K W IS uncertain. 
Pancytopenia, hemolytic anemia vrith leliculotvtosis, Ihronsobcytopenic Ihrnmbotk purpura, |aundke, allergic 
pneumonitis, systemic lupus (positive ANA), peripheral neuropathy, vasculitis, serum sickness, arthropathy, Itepatitis, 
nephrobr ryndionie, myositis, ami riyDonalremia. 

Gastrointestinal: TkW therapy has 'vox, associated with a variety ol gastrointestinal complaints including diamVj and 
nausea. The majority ol cases are mud and transient MI natme and occur within 3 monilis ol miuslton ol thef.rp\' 
Typkalfy. events are reserved wilhin 1-2 wwks without discontinualion ol therapy. If the effect is sevtre or persistent. 
Iherapy should be dncontinuiwi 
Hemorrhagic: Tfchri has been associated with a number of bleedsig conipbcaik>ns such as ecchymotis. epistans. 
Iiematuria conjur<liva! hernorrhage, gastrointestinal Weedmg, and postoperatrw1 bkediivg. 
>W3cerebra» Wwdng was rare in c&ikal tnals with Tktd, and was no mere than that seen with comparaior agents (ASA. plicebo). 
Rash: Ticlopidine hydiochloride has been iSssocialed wiUi a mauitopapulat a urticarial r.isli (olten with prurilus). Rash 
usually occurs within 3 months ol initiation ol therapy, witn a mean prflfi to onse! of 11 days. II drug ^ discontinued, 
recovery should occur within several days Many rashes do not r«ur on drug rechafenge. There have wen rare reports 
of more severe nShn 
Altered Laboratory Rndlngs: ItenutologKal- Neutropenia and rarely rlirombCKYtopmia liave been jsscciated with 
Tklid adminnijalion (see WARNINGS) 

liver: TieNo the/any has been associated with eJcvaikmi of aftatne phosphatase (Sw WARNINGS) M*«jmal changes 
occur within 1-4 monihs ol iherapy initiation No lurl'ier progressive increases are seen wilh continuous therapy 
Occasionally patients developed de.saUons in Wirubui and SCOT. 
Chotosterol: Ovonk IkSd therapy has been associated with increased serum clKsVslerol and inglyccridet Serum Ineh 
ol HDL-C, I X C , VTOl-C, and irkjlycendes a>e increased 8-10% altci 1-4 months o! iherapy. No lunlio progress^ 
eles'ations are seen with continuous Hwapy Ttw ratios ol Die tjxsprotem sublracikms iire unclwnged Use cflecl is not 
corrdaled svith age, se.<t. alcohol use, or diabetes 
SYMPTOMS AND TREATMENT Of OVERDOSAGE One case ol deliberate overdosage wilh T.cltd (tkfopkJine 
Ivjdrochkirkle) has been reported in a foreign postnurVering sun-eJlance progiam. A 38 year oU nsa'e took a single 
6000 mg dose of Trek) fecpiivalen! to 24 standard 250 mg tablets). The only abnormalities reported vwre irxieased 
bk-edmg time and increased SGPT. No special therapy was instituted and llw patkwt recovered wilhoot seque'f.ie. Based 
on animal studies, uwrdewye may result In severe gailruinlesfjrMl intolerance. 
In the case of excwsr.'e Weeding alter injury or surgery, standard supponrve measures should be earned out i mdkated, 
inducfng gasirk lavage, rAiteVl transfusion and use of coctkosterokts. 
DOSAGE AND ADMINISTRATION "he recommended dose ol VKhd (liclopki-rw l^drochlonde) is 250 mg wire daily 
with lood. Iki»d should be taken w*li meals lo mnimiKgastroinlestinal intolerance. 
PHARMACEUTICAL INfORMATION 
(i) Drug Substance 
Description: TKlopirfne liydrochlonde is; 
36 It also dissolves Irceiy in melhanol. i 
ethanol, and is slightly soluble ill acetone. 
(ii) Composition- Ticlopkhne hydrochlonrlc laWeti arc provided, ai while lilin mated tablets containing IklopkliiK' 
h>dr«hlorkfe, cilric acid, povidorse, mkrocn/stalfirre ceCuwse, com starch, stearic acid powder, rrwqnesium stearate and 
water Use coaling suspension consists ol liydroxypropyl melhyke'liilose, litarvum doxkle and po^-ethjlene glycol. The 
ink lor printing contains D&C >e3ow * 10 aSuminum lake and f OerC blue »1 aluminum lake. 
(iii) Stability and Storage Reconimendations Store at room temperature licltd tabtets should be dispensed in light 
resistant containers. Blister packs should nol be exposed to light 
AVAILABILITY Tklid 250 mg lablels are o/al white film coaled talMs printed using green ink wilh Tklid above hall an 
airow on one side. *2S0" above Ivall an arrow on llse other side. The tablets are avaiiWe in 2-week Patient Starter Packs 
of28iaWets(2bHstcrsoll4ijb!els) TI>?yarealso^ilableinboiesolS6(4xl4)iarjletsandl68(l2x |4)talileis. 
(or Ihe hrst 3 months ol therapy, only recjuest or dispense the 14 d,ws supply ol tablets (see PfttCAUIlONS) 
Product Mwioqraph avaibbie to Health Professkmats on request. 
RtfERENCES 1. taston |D ct al. DLsgivosis and m.magement ol ischemic stroke, Cinrew ftobfeois m Confol^y, Vol 7 (5): 
1-76, 1983 2. Teasell RW. Long-term sequalae ol stroke. Ccm lam PhyxkM 1992;38:381-388. 1. Hass WK et al 
Iiclopklme Aspirin Stroke Study (TASS) A wndonwed trial comparing tklopklcie hyilrochloride with aspirin lor the 
prevention ol stroke m high-nsk patient* N fngl / Mat 1989;321:501-7 4. Gent M el al Ihe Canadian American 
TKlopkline Study (CATS) in tlwonlbocmbolic stroke. If* loncw 1989 |urrl2IS-20. S. fUler |. love B Rceenl iherapeutk 
options lor slroVe prevenlion. Iiospirol P/iysicwi 1991, Vol 27 (6): 11-74. 6. GroHa IC el al Pien-ntion ol siroke with 
iktoiKdine: Who benefits mosl? Ntwahgr I992;42:111-5. 7. Data on fife, Syntex nicv Subset aiul>sis ol T<lopidme 
Aspirin Stroke Study (TASS) 1992. 8. Harbison |W., Iktopkftne *vrsus asp.tin for tlie prevention of recurrent stroke. 
analysis ol pauenls wkh nww stroke Irom the TicJopklase Astwm Siroke Study. SfroLe 1992.1723-7.9. Aspnt' product 
usonograpli ('Asjsjin is a reg-siered trademark e4 Sterling Drug ltd.) 10. Trctd producl monograph. 

Syntex Inc.' Mississauga, Ont./Montreal (Que.) | P A A B | 
'Registered user ol all ^trademarks 

i v.h»e ciystalhne soM II is freely soluble in water and sell buflrrs to a pH ol 
I sparingly tofublt in buf\ i soluuons above pit 6.0, methylene chloride and 

SYNTEX I CCPP 

(viii) 
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NOW ELDEPRYL IS INDICATED FOR FIRST LINE THERAPY. 

Now you can do more than deal with the disability of Parkinson's disease. You can delay 

it with Eldepryl first line. • In newly diagnosed patients, Eldepryl can significantly 

retard the worsening of symptoms23 and delay the need for levodopa therapy.245 • In fact, 

Eldepryl can delay the onset of disability and thereby prolong functional life by as much 

EU7EPRYL (FDiST UM 
selegiline hydrochloride 

DELAYS THE PROGRESSION OF DISABILITY. fittl 
For brief prescribing informalion see page xx. 
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TRANSPLANTATION 

A proven, effective t rea tment 
for end-stage organ disease. 

Through t ransp lan ts , h u n d r e d s 
of Canadians have a chance of 
a normal, productive life. 

But m a n y others don' t get that 
chance. They die waiting for 
donated kidneys, hear ts , 
lungs and livers. 

Ask the families of brain-
injured pat ients about organ 
donation. It doesn' t conflict 
with the interests of these 
pat ients . It can give the 
families a chance to change 
pain and death into life and 
hope. 

Remember 
TRANSPLANTS WORK 
MORE Ont. 
PORT B.C. 
HOPE Alb. 
METRO Que. 
OPEN Newf. 
OPT-NB N.B. 
HSC Man. 

OD 91-04 1639E 

1-800-263-2833 
1-800-663-6189 
(403) 492-1970 
(514) 876-6768 
(709) 737-6600 
(506) 648-6111 
(204) 787-2379 

ROYT. 
Kidney Transplant 
June 26. 1989 
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On pent facilement reconnaitre 
le jenne patient epileptique 

traite an Tegretol CR. 
Excellent controle des crises 

0 Tegretol® CR(carbamazepine a libera
tion controlee) maitrise les crises chez de 
nombreux patients, causant peu d'impact 
sur la fonction cognitive1,2. Tegretol C R 
permet a de nombreux patients de penser 
clairement et de donner le meilleur 
d'eux-memes'-2. 

Taux sanguins uniformes 
Tegretol C R cause moins de «hauts 

et de bas» dans les taux sanguins que le 
Tegretol conventionnel. Les effets se
condares sont ainsi reduits et le modele 
de fonction cognitive est plus stable3,4. 

I s S G E 3 C-M095F V a e i g y Dorval,Que.H9S1B1 

Pour documentation voir pages xviii, xix. 
(xi) 

Posologie b.i.d. commode 
Lorsque vous instituez ou remplacez 

tin traitement, pensez au Tegretol C R . 
II est presente en comprimes a 200 mg et 
400 mg facilement divisibles pour une 
plus grande souplesse d'administration et 
ameliorer 
l'observance 
du patient. 

TEGRETOL CR. 
Aide les epileptiques a realiser 

leur plein potentiel. 
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All she knows is that her condition may deteriorate, even with levodopa treatment — She's 

been told she could, most likely, develop swings in mobility and immobility —Yet, although the 

causes of these motor fluctuations aren't completely understood, it has been demonstrated that 

they can be attenuated by treatment regimens that produce steady plasma levels of levodopa. 

SINEMETWS 
(levodopa/carbidopa) CONTROLLED-RELEASE ^ 

TREAT TODAY WITH TOMORROW IN MIND 

Introducing SlNEMET»CR <$E§> TITRATION FLEXIBILITY 
WITHOUT SPLITTING TABLETS 

DU PONT 
PHARMA 

Before prescribing, please consult the attached prescribing information. ^Trademark of Merck S Co., inc/Merck Fiossi Canada inc.and DuPwl MerckPtwrma.RU. SCR-93-CDN-OWO-JA P A A B 

(xii) For brief prescribing information see pages xvi, xvii 
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Epival 
M (dvaprocxsoaiun) 

THERAPEUTIC CLASSIFICATION Anticonvulsant 
INDICATIONS AND CLINICAL USE Sole o> ad|unclive Ihcrapy 
in ihe treatment ol simple or complex absence seizures, 
including peliimal.uscfulinprimarygeneialized seizures with 

lonicclonic manilesiations. May also be used adjunclively 
in patients with multiple sei.'ute lypes whicb include either 
absence 01 lomc-clonic seizures 

In accordance with Hie International Classilicalion ol 
Statures, simple absence is dehned as a ver y briel clouding ol 
trie sensonum or loss ol consciousness (lasting usually 215 
seconds) accompanied by certain generalized epileptic dis
charges without other detectable cluneal signs Complex 
absence is the term used when olher signs are also present 
CONTRAINDICATIONS Should not :ie administe-ed to patients 
with hepatic disease or signilicant dyslunclicn. Contraindic-
ated in patients with known ttypetsensitiviiy lo tne drug 
WARNINGS Hepatic tailures resuilmg in latalities have 
occuired in patients receiving valproic acid and its denva 
lives These incidences usually have occurred during the lust 
six months o( Ireatmeni with valproic acid A recent survey 
study ol valproate use in ihe United Stales in nearly '100.000 
patients between 1978 and 1984, has shown that children 
under Iwo years ol age who received the drug as P3it ol 
multiple anticonvulsant therapy were at greatest risk (nearly 
20-lold increase) ol developing lalai hepatoto>iruy These 
patients typically had olher medical conditions such as con
genital metabolic disorders, mental retardation or organic 
biam disease, in addition lo severe seizure disorders The risk 
in this age group decreased considerably in patients icceiving 
valproate as monotherapy Similarly patients aged 3 lo 10 
years were al somewhat greater risk il they received multiple 
anticonvulsants than those who received only valproate Risk 
generally declined with increasing age No deaths have been 
reported in patients over 10 years ol age who received val
proate alnnc 

II Epival is to be used in children two years old or younger, 
ilshouldbcusedwithexttemecaution andasasoleagem Ihe 
benefits ol seizure control should be weighed againsi the risk 

Serious or lalai hepatotoxicily may be preceded Oy non
specific symploms such as loss ol seizure control, malaise, 
weakness, lelhaigy. anorexia, and vonntmg Patients and 
parents should be instructed to report such symptoms 
Because ol the non specilic nature ot some ol Ihe early signs, 
hepatotoxicily should be suspected in patients who become 
unwell, other man through obvious cause, while taking Epival 
(divalproex sodium) 

I iver lunclion tests should be pei lor rued prior to therapy 
and at Ireouenl intervals thereafter especially durrng Ihe lust 
13 months However, physicians should not rely totally on se
rum Orochemislry since these tests may not be abnormal in 
all instances, but should also consider the results ol careful 
interim medical history and physical examination Caution 
should be observed in palients with a prior history ol hepatic 
disease Patients with various unusual congenital disorders, 
those with severe se ture disorders aui:cTO?.nied by neiitai 
•elardation and ficse •: :i trgano c a n disease may cr at 
particular risk, 

In high-risk pal cits il TI ah: ate :ie usetul to monitor 
set j n I tmogen ard a SLT> n V decrease in concent-anons 
ancse-imammo'iia'p-increasesircopcenlralion lcnaiic.es 
Occur, the drug shojld be discontinued dosage snojld be 
titrated lo aid -na nta nee al Ihe lowest Jose cursistert with 
optimal seizure control 

Tire drug should be discontinued immmeolately n the 
presence of signilicant hepatic dystunclion. suspected o-
apparent. In some cases, hepatic Oyslunction has progresseo 
in spite ol discontinuation ol Ihe drug Ihe Irequency a' 
adverse e'feots. particular y elevated liver enzymes, may 
increase w '.h increas nc, cose Therefore. Inc aenc'il gained 
by improved so zure control by increasing we dosage nust te 
we ghed against the irc-easeo inc.cencc ol adverse ellects 
sonelirts seen jthigher dosages 

Use in Pregnancy: AcccMirg lo -e=ent reports in the 
medical ileraiure. valproic acid nay p-odjee teratoge rricityin 
Ihe ollsp-irg ol won-en receiving tne r i g dinrg p-egrarcy 
Tne nouence el nei-a tube delects ir the leus ray Oe 
increased in moihcrs receiving valproic acid during trie lust 
trimester ol pregnancy Based upon a single report, it was 
estimated that the risk ol valproic acid exposed women having 
children with soma bilida is approximately 12% This risk is 
similar lo thai which applies to non-epileptic women who have 
had children with neural tube detects (anencephaly and spina 
bifida) Animal studies have demonstrated valproic acid 
induced teratogenicity, and studies in human lemaics have 
c i - - - - ----.i -J slacentai trai sic r 'he drug 

M L :ble reports ir the c mical itcratjre ndicate an asso
ciation hetween :ne use ol anti-epueptic drugs and an 
increased incidence o l birth delecis In children born to epi
leptic women lakinr, such medication d i - ing piegnancy The 
incidence o l congenital malformations in '.ho general popula
tion is legarded to se approximately 2%: ir children ot treated 
epileptic women, this rcider.ee Tay he ire-eased 2 : c 3-fo d 
The increase is largely dLe to specilic delects, e.g. congenial 
manormalions o l Ihe heart, clelt lip o i palate, and neural lube 
delecis Nevertheless, Ihegrealmaiontyolmolhersreceiv ng 
anti-cpileplic medicatir.ns deliver normal Inlanis 

Data are more extensive with respect to 0 ohenyhycar 
toin and phcnobarbilal. but these drugs arc also Ihe most 
commonly prescribed ami-epileptics Some reports indicate a 
possible similar association with the use of other anti-epilcplic 
drugs, including trimethadione. paramelhadione. and val
proic acid However the possibility also exists that other 
laciors. e g genetic predisposition or the epileptic condition 
itsell may contribute to or may be mainly responsible lor the 
higher incidence ol Duth defects 

Ann-epileptic drugs should not be discontinued in 
patients lo whom ihe drug is administered to prevent maior 
seizures because oi the slrong possibility ol precipitating 
status epilepticus with attendant hypoxia and risks to both the 
mother and the unborn child With regard lo drugs given lor 
minor seizures, Ihe risks ol discontinuing medication pnoi to 
or during pregnancy should be weighed againsi the risk ot 
congenital delects in the particular case and with the particu
lar lamily history 

Epileptic women ol child-bearing age should be encour
aged to seek the counsel o l then physician and should repotl 
Ihe onset ot pregnancy promptly to him Where Ihe necessity 
lor continued use of anti-cpileplic medication is in doubt. 
aporcpnatc const talion is indicated 

Nwsing Mothers: Valproic acid is excreted in breast 
milk. Concentrations m breast milk have been reported lo se 
I to 10% of serum conccntralions As a general rule, nursing 
should not be undertaken while a patient is receiving Epival 
(divalproex sodium) 

Ferllllly: Chionic toxicity studies in luvemlc and adull 
rats and dogs demonstrated reduced spermatogenesis and 
testicular atrophy al doses o l valproic acid greater man 
200 mg/kg/day in rats and 90 mg/kg/day Ml dogs. Segment I 
lei t i l i ly studies m rats have shown that doses up to 350 mij/kg/ 
day lor 60 days have no ellect on lerhlily The efteel o l 
divalproex sodium and valproic acid on ihe development of the 
testes and on sperm production and lerhlily in humans is 
unknown. 

L O N I M m M T0XICIIY STJO ES N RA'S AND l.'-ICr 
INUICATED A =01Lr." IA. CARCINOGEMC RISK 
PRECAUTIONS Hepatic dysluncuon. See CONTfiAINL'ICA-
r lows and WARfliHGS 

General: Because ol icports ol thrombocytopenia and 
inhibition o l platelet aggregation, platelet counts and Weeding-
nmc determination are recommended before instituting ther
apy and at perrodic intervals It is lecommended lhat palients 
be monitored lor platelet count prior to planned surgery 
Clinical evidence ol hemorrhage, bruising or a disorder o l 
hemosiasis/coagulalion is an indication lor reduction ol dos
age or withdrawal o l therapy pending investigation 

Hyperammonemia with oi without lethargy or coiri3 has 
been leportcd and may be present m ihe absence o l abnormal 
livei lunciwn tests, il elevation occurs the drug should be 
discontinued 

Because Epival (divalproex sodium) may interact wi th 
other anli-epileptic drugs, periodic serum level determina
tions o l concurrently administered aniiepilepucs are recom
mended during the early par lol lherapy (Sec DRUG INTERAC
TIONS ) There have necn reports ol breakthrough seizures 
occurring with Ihe combination ol valproic acid and phonytoin 

Epival (divalproex sodium) is partially eliminated in the 
urine as a keione-containing metabolite which may lead to 
a false inie-pretalion of Ihe urire ketone lest. 

There 'iave been reports o l a le-ed ihytO'J f jnctton tests 
associated wi:nvalprorcacid.l l ie5inical5igri l 'cai i :8o'these 
is unknown 

Driving and Hazardous Occupations: May produce CNS 
lepression. especially when combined with anolher CNS 
depressant. such as alcohol Therefore, palients should be 
acvised not to engage in hazardous occupations, such as 
ciivuig a car or operating dangerous machinery, unlil i l is 
known lhat they do not become drowsy Horn ihe drug. 

Drug Interactions: May sclent ale '.he CNS ceprcssan: 
action o l a'cohol 

There is evidence thai valpioic acid may cause an increase 
in serum phenobarbital levels, by impairment ot non-renal 
clearance This phenomenon can result in seveie CNS depres
sion The combination o l valproic acid and phenobarbital 
has also been reporled lo produce CNS depression without 
signilicant elevations o l barbiturate or valproic acid serum 
levels. Palients receiving concomitant barbiturate therapy 
should be closely momiorcd lor neurological toxicity Serum 
barbiturate drug levels should beobiained.il possible, and the 
barbiturate dosage decreased, i l indicated 

Primidone Is metabolized into a bailiituiate. and there 
tore, may also be involved in a similar or identical interaction 

There is conllichng evidence regarding the interaction o l 
valproic acid with phcnytoin (See PRECAUTIONS - General) 
II is not known il there is a change in unbound (lice) phenytom 
serum levels. The dosage ol phenyioin should be ad|usied as 
reared by the ol nical sitcal or. 

' he corcomilant use ol valp'cic acic ard c onazeparr rray 
P'odice assence statas 

ADVERSE REACTIONS The most commonly reporled adverse 
reactions arcnausea.vutiiiliugaiidinOigeShun Since valproic 
acid has usually been used with olher annepilcptics, il is not 
possible in most cases to determine whether the adverse 
reactions mentioned in this section are due lo valproic acid 
alone ci lo the compilation ol C'Lgs 
Gastrointestinal: Nausea vomiting and indigestion are the 
most commonly reported side ellects al the initiation ol 
therapy. These ellects are usually transient and rarely icqui-s 
discontinuation ol Iherapy Diarrhea, abdominal cramps and 

constipation have alsc been reported Anorexia with sone 
weignt ossanc increased appetite wit n some weight gain nave 
aiso been seen 

CrVS Ellects: Sedative ellects have been noted in palients 
receiving valproic acid alone hut are tound most ollen in 
palients on combination therapy Sedation usually disappears 
upon reduction ol other anti-epilepnc medication Ataxia, 
headache, nystagmus, diplopia, aslerixis. "spots belore the 
eyes", tremor, dysarihna. dizziness, and incoordination have 
rarely been noted. R3rc cases ol coma have been reported in 
paliems receiving valproic acid alone oi in conjunction with 
pnenoba-sita 

Dermalologic: T-ansierl increases in tair loss have beer 
observed. Skin -asn anc peiechiae have 'arely seer ro'.ed. 

endocrine: There have been reports a'irregular menses and 
secondary amenorrhea in palients receiving valproic acid. 

Abnormal Ihyroid function tests nave been reporled (See 
PRECAUTIONS) 
Psychiatric: Emotional upset ceoress on psychosis, 
aogression, hyseract v.'.y and Behavioural deter oration have 
been -eporled 

Musculoskeletal: Weakness nas peer reported 
Hematopoietic: Thrombocytopenia has been reporled Val
proic acid inhibits the second phase ol platelet aggregation 
(See PRECAUTIONS) This maybe reflected in altered Weeding 
time Bruising, hematoma lormahon and Irank hemorrhage 
have been reported Relative lymphocytosis and hypo-
librtnogeneiriia have been noted Leukopenia and eosinophilia 
have also been reporled Anemia and bone marrow suppres
sion have teen reoo-'.ed 

Hepatic: Minor elevations ot transaminases (eg SCOT and 
SGPT) and LOII are Irequeni and appear lo be dose rclaied 
Occasionally, laboratory tests also show increases in scrum 
bilirubin and abnormal changes in other liver lunclion tests. 
These results may relied potentially serious hepatotoxicily 
(Set WARNINGS) 

Metabolic: HyperaT-rarena (See PRECAUTIONS) Hyper
glycinemia nas peer -epcicc and associatcc with a fatal 
outcome n a salient with pre-existinr, nonketotic 
hyperg yciremia 

Pancreatic: The-e nave teen repots r acute pancreatits 
occurring in association witn the'apyw -th valproic acio. 
Other: Edema of the extrcrit es has tecr repotted 
OOSAGE ANO ADMINISTRATION The recommended in ual 
dosage'S 15/mg/kg/day. increasing al one week intervals oy 
S lo 10 mgrkg/day until seizures are controlled or side ellects 
p-ec jce fjrtr-e' increases 

The maximal recommended dosage is GO ng/kg/cay. 
When Ihe total daily dose exceeds 125 rig. il should tie giver 
in a divided regimen (See Table) 

The Irequency ol adverse ellects (particularly elevated 
liver enzymes) may increase with increasing dose Therefore, 
the benefit gained by improving seizure control must be 
weighed againsi Ihe increased incidence ol adverse effects. 

As the dosage is raised blood levels ol phenoba'bllal oi 
phenytom may be allectcd (See PRECAUTIONS). 

Patients who expenence G I irritation may benelll hom 
administration ol Ihe diug with tood or oy a progressive 
increase of Ihe dose Irom an initial low level The tablets 
should be swallowed without chewing. 
AVAILABILITY Epival (divalproex sodium) enteric-coated tablets 
are available as salmon-pink coloured tablets ol 125 mg supplied 
in bollles ol 100 lablets. peach-coloured tablets ol 250 nig arc 
lavender-colouied lablclsol 500 mg are supplied in bollles ol 100 
and 502 taslets 

Table til Initial Doses by Weight (based on 16 mg<kg/day| 

H 
10-24.9 
25-39.9 
40-59.9 
60 74.9 
75-89.9 

lb 

22-54.9 
55-67.9 
88-131.9 
132-164.9 
165-197.9 

Total daily 
dose |mg) 

250 
500 
750 

1.0DO 
1,250 

Dosage (mg) 
Equivalent to valproic acid 
Oose 1 Oose 2 Dose 3 

125 0 125 
250 0 250 
250 250 250 
250 250 500 
500 250 500 

"roduc: Monograph :n-a 'able en -cq.ies! 
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Epival 
For Control Over 
Daily Living. 

With Epival, epileptic patients can 

appear "just like anyone else." 

Epival has been associated with little 

effect on learning and cognition.1 

It is effective in primary generalized 

epilepsy24 as well as in partial seizures 

that secondarily generalizedBl And it is 

generally well tolerated,7 causing less 

GI Irritation (nausea, vomiting and 

indigestion) than valproic acid." 

Prescribe Epival — by name only— 

to help restore your patients' control 

over daily living. 

Because there's more to anticonvulsant 

therapy than seizure control. 

Write it by name only... 

Helps put patients back in control. 

'For use as sole ot adjunctive therapy in the treatment of simple or 
complex aDsence seizures, including petit mal and is uselul in 
primary generalized seizures with lonic-clonic manifestations. 
EPIVAL may also be used adjunctive^ In patients with multiple 
seizure types which include either absence or tonic-clonic seizures 

^ ^ ^ ^ PHARMACEUTICAL PRODUCT!) DIUIQIOrU 

£ 
^^^J SAINT-LAUFlEr-JT, ClUfeBfcC 

Product Monograph available on request. 
*TM ©Abbott Laboratories, Limited 
t in ted In Canada 
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